
PE10600VD2-01 

 

 

 

 

 

 

 

 

 

 

ＭＳＴ-600ＶＤ 
 

 

 

Serial No. 60301 and up 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



A-1 

 

 

 

 

 

 

 

 

 

 

 

ＭＳＴ-600ＶＤ 
 

 

 

Serial No. 60301 and up 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



A-2 

FOREWORD 

 

Thank you for purchasing this Morooka Rubber Crawler Carrier. 

When ordering a part, please specify the model serial number, the engine serial number and the 

reading of the hourmeter.  

 

READING FOR PARTS LIST 

 

For complete understanding, the parts list is written as follows. 

 

Fig. Number       Figure numbers are not continuous. 

 

Description           “・” is put in front of the name of an assembly component and the item is entered next 

to the assembly. If part marked with “・” is an assembly, its component is part marked 

with “・・”.   

 

Quantity             The number of pieces per set used for assembly is specified. 

For assembly or part group components, the number of pieces per assembly is specified.  

 

Serial number       The engine or machine serial number in which the part is used. 

 

Codes                   The codes and part number specified in the “Part No.” and “Part name” columns represent the 

following:  

 

□    The part specified in the line above is applicable instead of this part. 

 

☆    Supplied as a set rather than singly.  

 

 

 



CONTENTS

Item FIG. No. PAGE

FORWARD － A - 2

CONTENTS － 0 - 1

ENGINE RELATED PARTS (ENGINE MOUNTING PARTS AND RADIATOR) 101 1 - 2

ENGINE RELATED PARTS (MAIN PUMP AND MOUNTING PARTS) 105 1 - 6

ENGINE RELATED PARTS (AIR INTAKE SYSTEM) 111 1 - 8

ENGINE RELATED PARTS (EXHAUST SYSTEM) 115 1 -10

FUEL TANK AND FUEL PIPING 121 1 -12

FRAME RELATED PARTS （1/6） (RADIATOR GUAR AND FRONT BUMPER) 201 1 -14

FRAME RELATED PARTS （2/6） （UNDER COVER AND SAFETY BAR） 202 1 -16

FRAME RELATED PARTS （3/6） （ENGINE BONNET） 203 1 -18

FRAME RELATED PARTS （4/6） （ENGINE SIDE COVER AND MONITOR PANEL
SUPPORT）

204 1 -20

FRAME RELATED PARTS （5/6） （BATTERY BOX） 205 1 -22

FRAME RELATED PARTS （6/6） （OPERATOR'S SEAT AND FOOT REST） 206 1 -24

CANOPY RELATED PARTS 211 1 -26

UNDER CARRIAGE RELATED PARTS （TRAVEL MOTOR AND IDLER） 301 1 -28

UNDER CARRIAGE RELATED PARTS （CARRIER ROLLER） 311 1 -30

UNDER CARRIAGE RELATED PARTS （TRACK ROLLER） 321 1 -32

STEERING CONTROL SYSTEM (1/2) 401 1 -34

STEERING CONTROL SYSTEM (2/2) 402 1 -36

ENGINE CONTROL SYSTEM 411 1 -38

DUMP CONTROL SYSTEM 421 1 -40

HYDRAULIC PIPING （CONTROL VALVE AND DUMP CYLINDER LINE） 501 1 -42

HYDRAULIC PIPING （MAIN PUMP CHARGE LINE） 502 1 -44

HYDRAULIC PIPING （HST MAIN LINE） 503 1 -46

HYDRAULIC PIPING (PARKING BRAKE AND H-L SPEED SELECTOR VALVE
LINE)

504 1 -48

HYDRAULIC PIPING （OIL COOLER AND RETURN LINE） 505 1 -50

HYDRAULIC OIL TANK 551 1 -52

HYDRAULIC OIL FILTER 555 1 -54

DUMP BODY RELATED PARTS 601 1 -56

ELECTRICAL SYSTEM （INSTRUMENT PANEL AND CONTROL BOX） 701 1 -58

ELECTRICAL SYSTEM （WIRING HARNESS AND LAMPS） 711 1 -60

ELECTRICAL SYSTEM （RELAYS AND FUSE BOX） 713 1 -64

ELECTRICAL SYSTEM （BATTERY AND BATTERY RELAY） 715 1 -66

MARKS AND PLATES (JAPANESE) 801 1 -68

MARKS AND PLATES (ENGLISH) 811 1 -70

NUMERICAL INDEX － 9 - 1

0-1



 

 

 
 
 
 
 
 
 



ＭＳＴ-600ＶＤ

1-1



 (ENGINE MOUNTING PARTS AND RADIATOR)

PV93300

FIG.101 ENGINE RELATED PARTS

1-2



FIG.101

INDEX PART NO. DESCRIPTION Q'TY

01 1-50100-2000 ENGINE ASS'Y (ISUZU 1AA-4JG1T) 1 60301 ～

02 1-50110-2110 FRONT BRACKET 2 60301 ～

03 0-1000-31030 BOLT (M10X30) 2 60301 ～

04 0-1120-01020 PLANE WASHER (M10) 2 60301 ～

05 0-1200-01008 NUT (M10) 2 60301 ～

06 0-1100-01025 SPRING WASHER (M10) 2 60301 ～

07 1-50110-2120 REAR BRACKET 2 60301 ～

08 0-1000-31025 BOLT (M10X25) 8 60301 ～

09 0-1100-01025 SPRING WASHER (M10) 8 60301 ～

10 1-11110-1110 CUSHION 4 60301 ～

11 0-1000-31235 BOLT (M12X35) 8 60301 ～

12 0-1200-01210 NUT (M12) 12 60301 ～

13 0-1100-01230 SPRING WASHER (M12) 12 60301 ～

14 0-1120-01223 PLANE WASHER (M12) 12 60301 ～

15 1-50140-0020 RADIATOR ASS'Y 1 60301 ～

16 1-50140-2180 FAN GUARD 1 60301 ～

17 0-1000-00816 BOLT (M8X16) 4 60301 ～

18 0-1100-00820 SPRING WASHER （M8) 4 60301 ～

19 0-1120-00816 PLANE WASHER （M8) 4 60301 ～

20 1-17140-1211 OIL COOLER ASS'Y 1 60301 ～

21 1-50140-2250 LEFT SIDE BRACKET 1 60301 ～

22 1-50140-2260 RIGHT SIDE BRACKET 1 60301 ～

23 0-1000-00820 BOLT (M8X20) 4 60301 ～

24 0-1120-00816 PLANE WASHER （M8) 4 60301 ～

25 0-1200-00806 NUT （M8) 4 60301 ～

26 0-1100-00820 SPRING WASHER （M8) 4 60301 ～

27 1-50140-2270 LEFT SIDE BRACKET 1 60301 ～

28 1-50140-2280 RIGHT SIDE BRACKET 1 60301 ～

29 0-1000-00825 BOLT (M8X25) 4 60301 ～

30 0-1100-00820 SPRING WASHER （M8) 4 60301 ～

31 0-1120-00816 PLANE WASHER （M8) 4 60301 ～

32 1-50140-2310 INLET HOSE 1 60301 ～

33 1-50140-2320 OUTLET HOSE 1 60301 ～

34 0-2710-00056 CLAMP 4 60301 ～

35 1-50140-2330 LEFT SIDE BRACKET 1 60301 ～

36 1-50140-2340 RIGHT SIDE BRACKET 1 60301 ～

37 0-1000-01020 BOLT (M10X20) 4 60301 ～

38 0-1200-01008 NUT (M10) 4 60301 ～

39 0-1100-00820 SPRING WASHER （M8) 4 60301 ～

40 0-1120-00816 PLANE WASHER （M8) 4 60301 ～

SERIAL NO.

1-3



FIG.101

INDEX PART NO. DESCRIPTION Q'TY

41 1-50140-2350 RUBBER PLATE 2 60301 ～

42 0-1000-01250 BOLT (M12X50) 4 60301 ～

43 0-1120-01223 PLANE WASHER (M12) 4 60301 ～

44 0-1200-01210 NUT (M12) 4 60301 ～

45 0-1100-01230 SPRING WASHER (M12) 4 60301 ～

SERIAL NO.

1-4



1-5



PV93301

FIG.105 ENGINE RELATED PARTS (MAIN PUMP AND MOUNTING PARTS)

1-6



FIG.105

INDEX PART NO. DESCRIPTION Q'TY

01 1-50610-0010 MAIN PUMP ASS'Y （PV4646） 1 60301 ～

02 1-51610-1110 COUPLING 1 60301 ～

03 1-30610-0020 GEAR PUMP ASS'Y 1 60301 ～

04 1-51610-1120 O-RING 1 60301 ～

05 0-1000-31050 BOLT (M10X50) 2 60301 ～

06 0-1200-31008 NUT （M10） 1 60301 ～

07 0-1100-31025 SPRING WASHER （M10） 2 60301 ～

08 1-30160-1110 RUBBER COUPLING 1 60301 ～

09 1-11160-1120 ・BOLT 4 60301 ～

10 1-50160-1130 BOSS 1 60301 ～

11 1-11160-1120 BOLT 4 60301 ～

12 1-50160-1150 COVER 1 60301 ～

13 0-1000-31030 BOLT （M10X30） 12 60301 ～

14 0-1100-01025 SPRING WASHER (M10) 12 60301 ～

15 0-1000-31240 BOLT （M12X40） 4 60301 ～

16 0-1100-31230 SPRING WASHER (M12) 4 60301 ～

17 0-1120-01223 PLANE WASHER (M12) 4 60301 ～

18 1-50520-2810 COVER 1 60301 ～

19 1-50520-2820 BRACKET 1 60301 ～

20 1-50520-2830 BRACKET 1 60301 ～

21 1-50520-2840 STAY 1 60301 ～

22 0-1000-01025 BOLT (M10X25) 2 60301 ～

23 0-1000-01016 BOLT (M10X16) 1 60301 ～

24 0-1000-01025 BOLT (M10X25) 2 60301 ～

25 0-1100-01025 SPRING WASHER （M10） 5 60301 ～

26 0-1120-01020 PLANE WASHER （M10） 5 60301 ～

27 0-1200-01008 NUT （M10） 2 60301 ～

28 0-1000-01225 BOLT （M12X25） 1 60301 ～

29 0-1100-01230 SPRING WASHER (M12) 1 60301 ～

30 0-1120-01223 PLANE WASHER (M12) 1 60301 ～

SERIAL NO.

1-7



PV93303

FIG.111 ENGINE RELATED PARTS (AIR INTAKE SYSTEM)

1-8



FIG.111

INDEX PART NO. DESCRIPTION Q'TY

01 1-29120-0010 AIR CLEANER ASS'Y 1 60301 ～

01 1-29120-1120 ・ELEMENT 1 60301 ～

02 1-29120-1220 ・CAP 1 60301 ～

03 0-5620-00000 DUST INDICATOR 1 60301 ～

04 0-1000-00825 BOLT (M8X25) 4 60301 ～

05 0-1100-00820 SPRING WASHER (M8) 4 60301 ～

06 0-1120-00816 PLANE WASHER (M8) 4 60301 ～

07 1-50120-2310 JOINT HOSE 1 60301 ～

08 1-50120-2320 JOINT PIPE 1 60301 ～

09 1-50120-2330 JOINT HOSE 1 60301 ～

10 0-2700-10095 CLAMP 3 60301 ～

11 0-2700-10075 CLAMP 1 60301 ～

12 1-50120-2350 JOINT PIPE 1 60301 ～

13 1-50120-2410 U-BOLT 1 60301 ～

14 1-50120-2420 SUPPORT 1 60301 ～

15 0-1200-00806 NUT (M8) 4 60301 ～

16 0-1120-00816 PLANE WASHER (M8) 2 60301 ～

17 1-50120-2430 BRACKET 1 60301 ～

18 0-1000-00820 BOLT (M8X20) 1 60301 ～

19 0-1100-00820 SPRING WASHER (M8) 1 60301 ～

20 0-1120-00816 PLANE WASHER (M8) 1 60301 ～

21 1-50120-2360 JOINT HOSE 1 60301 ～

22 0-2700-10056 CLAMP 2 60301 ～

SERIAL NO.

1-9



2705A

PV93305

FIG.115 ENGINE RELATED PARTS (EXHAUST SYSTEM)

1-10



FIG.115

INDEX PART NO. DESCRIPTION Q'TY

01 1-11130-1110 EXHAUST MUFFLER ASS'Y 1 60301 ～

02 1-11130-1140 ・GASKET 2 60301 ～

03 0-1000-01030 ・BOLT (M10X30) 6 60301 ～

04 0-1200-01008 ・NUT (M10) 6 60301 ～

05 0-1100-01025 ・SPRING WASHER (M10) 6 60301 ～

06 1-50130-2120 EXHAUST PIPE 1 60301 ～

07 1-50130-2140 GASKET 1 60301 ～

08 0-1200-31008 NUT (M10) 3 60301 ～

09 0-1100-01025 SPRING WASHER (M10) 3 60301 ～

10 1-50130-1130 TAIL PIPE 1 60301 ～

11 1-11130-1150 CLAMP 2 60301 ～

12 1-11130-1160 CLAMP 2 60301 ～

13 1-11130-1180 SUPPORT 2 60301 ～

14 0-1000-00825 BOLT (M8X25) 2 60301 ～

15 0-1000-00820 BOLT (M8X20) 2 60301 ～

16 0-1200-00806 NUT (M8) 4 60301 ～

17 0-1100-00820 SPRING WASHER (M8) 4 60301 ～

18 0-1200-01411 NUT (M14) 2 60301 ～

19 0-1120-01432 PLANE WASHER (M14) 4 60301 ～

20 1-50130-2150 CLAMP 1 60301 ～

21 1-11130-1160 CLAMP 1 60301 ～

22 0-1000-00820 BOLT (M8X20) 2 60301 ～

23 0-1200-00806 NUT (M8) 2 60301 ～

24 0-1100-00820 SPRING WASHER (M8) 2 60301 ～

25 0-1000-01460 BOLT (M14X60) 1 60301 ～

26 0-1120-01432 PLANE WASHER (M14) 2 60301 ～

27 0-1220-01408 NUT (M14) 2 60301 ～

SERIAL NO.

1-11



PV93307

FIG.121 FUEL TANK AND FUEL PIPING

1-12



FIG.121

INDEX PART NO. DESCRIPTION Q'TY

01 1-29150-0012 FUEL TANK ASS'Y 1 60301 ～

01 1-29150-1112 ・FUEL TANK 1 60301 ～

02 1-51150-1130 ・STRAINER 1 60301 ～

03 1-51150-1140 ・CAP （WITH KEY） 1 60301 ～

03 1-51150-1180 ・・KEY 1 60301 ～

04 1-29210-1180 FUEL LEVEL SENSOR 1 60301 ～

05 0-1300-00410 SCREW (M4X10) 5 60301 ～

06 0-1100-00410 SPRING WASHER (M4) 5 60301 ～

07 0-2150-01035 FUEL LEVEL GAUGE HOSE 1 60301 ～

08 0-2700-00012 CLAMP 1 60301 ～

09 1-31150-1150 DRAIN BOLT 1 60301 ～

10 0-2010-02418 O-RING 1 60301 ～

11 1-48150-1130 COVER 1 60301 ～

12 0-1000-00612 BOLT (M6X12) 6 60301 ～

13 0-1100-00615 SPRING WASHER (M6) 6 60301 ～

14 0-1000-01020 BOLT (M10X20) 8 60301 ～

15 0-1100-01025 SPRING WASHER (M10) 8 60301 ～

16 0-1120-01020 PLANE WASHER (M10) 8 60301 ～

17 0-2172-01000 FUEL SUPPLY HOSE (φ 9X2000) 1 60301 ～

18 0-2172-01010 FUEL RETURN HOSE (φ 9X2100) 1 60301 ～

19 0-4380-00202 ELBOW (PT1/4XPT1/4) 2 60301 ～

20 1-13150-1120 JOINT 2 60301 ～

21 0-2700-00012 CLAMP 4 60301 ～

22 0-2800-00202 STRAP BAND AR 60301 ～

22 0-2800-00383 STRAP BAND AR 60301 ～

SERIAL NO.

1-13



(RADIATOR GUAR AND FRONT BUMPER)

PV93309

FIG.201 FRAME RELATED PARTS （1/6）

1-14



FIG.201

INDEX PART NO. DESCRIPTION Q'TY

01 1-50510-2110 MAIN FRAME 1 60301 ～

02 1-29520-1420 RADIATOR COVER 1 60301 ～

03 0-1000-01020 BOLT (M10X20) 5 60301 ～

04 0-1100-01025 SPRING WASHER (M10) 5 60301 ～

05 0-1120-01020 PLANE WASHER (M10) 5 60301 ～

06 1-29520-1430 FRONT GRILLE 1 60301 ～

07 0-1000-01020 BOLT (M10X20) 4 60301 ～

08 0-1100-01025 SPRING WASHER (M10) 4 60301 ～

09 0-1120-01020 PLANE WASHER (M10) 4 60301 ～

10 1-29520-1550 FRONT BUMPER 1 60301 ～

11 0-1000-01030 BOLT (M10X30) 4 60301 ～

12 0-1100-01025 SPRING WASHER (M10) 4 60301 ～

13 0-1120-01020 PLANE WASHER (M10) 4 60301 ～

14 0-1050-00620 FLANGE BOLT (M6X20) 8 60301 ～

15 0-1120-00616 PLANE WASHER (M6) 8 60301 ～

16 1-50140-2210 LEFT SIDE BRACKET 1 60301 ～

17 1-50140-2220 RIGHT SIDE BRACKET 1 60301 ～

18 0-1000-00816 BOLT (M8X16) 5 60301 ～

19 0-1100-00820 SPRING WASHER (M8) 5 60301 ～

20 0-1120-00816 PLANE WASHER (M8) 5 60301 ～

21 1-50140-2230 RUBBER PLATE 1 60301 ～

22 1-50140-2240 PLATE 1 60301 ～

23 0-1000-00820 BOLT (M8X20) 5 60301 ～

24 0-1100-00820 SPRING WASHER (M8) 5 60301 ～

25 0-1120-00816 PLANE WASHER (M8) 5 60301 ～

26 1-29520-1490 RUBBER PLATE 2 60301 ～

27 1-29520-1480 BUFFER PLATE 2 60301 ～

28 1-29520-1470 BRACKET 2 60301 ～

29 0-1000-00820 BOLT (M8X20) 10 60301 ～

30 0-1100-00820 SPRING WASHER (M8) 10 60301 ～

31 0-1120-00816 PLANE WASHER (M8) 10 60301 ～

SERIAL NO.

1-15



PV93311

FIG.202 FRAME RELATED PARTS （2/6） （UNDER COVER AND SAFETY BAR）

1-16



FIG.202

INDEX PART NO. DESCRIPTION Q'TY

01 1-29520-1540 ENGINE UNDER COVER 1 60301 ～

02 1-41520-1820 ・HINGE (WELDED) 2 60301 ～

03 0-1000-01025 BOLT (M10X25) 6 60301 ～

04 0-1100-01025 SPRING WASHER (M10) 6 60301 ～

05 0-1120-01020 PLANE WASHER (M10) 6 60301 ～

06 1-50520-2710 BRACKET 1 60301 ～

07 0-1000-01020 BOLT (M10X20) 3 60301 ～

08 0-1100-01025 SPRING WASHER (M10) 3 60301 ～

09 0-1120-01020 PLANE WASHER (M10) 3 60301 ～

10 1-30510-2210 STEP 1 60301 ～

11 0-1000-01020 BOLT (M10X20) 2 60301 ～

12 0-1100-01025 SPRING WASHER (M10) 2 60301 ～

13 0-1120-01020 PLANE WASHER (M10) 2 60301 ～

14 1-11510-1210 CAP 2 60301 ～

15 0-1000-00616 BOLT (M6X16) 4 60301 ～

16 0-1100-00615 SPRING WASHER (M6) 4 60301 ～

17 0-1120-00616 PLANE WASHER (M6) 4 60301 ～

18 1-50710-1640 SAFETY BAR 1 60301 ～

19 1-32710-1650 CUSHION 1 60301 ～

20 1-38710-1630 PIN 1 60301 ～

21 0-1120-01432 PLANE WASHER (M14) 1 60301 ～

22 0-3220-00422 COTTER PIN (4X22） 1 60301 ～

23 1-29510-1311 CUSHION BLOCK 2 60301 ～

24 0-1310-00870 SCREW (M8X70) 4 60301 ～

SERIAL NO.

1-17



PV93313

FIG.203 FRAME RELATED PARTS （3/6） （ENGINE BONNET）

1-18



FIG.203

INDEX PART NO. DESCRIPTION Q'TY

01 1-50520-0020 ENGINE COVER ASS'Y 1 60301 ～

01 1-50520-2150 ・COVER 1 60301 ～

02 1-29520-1521 ・CATCHER 2 60301 ～

03 0-1090-00512 ・BOLT WITH WASHER (M5X12) 4 60301 ～

04 0-1260-00505 ・FLANGE NUT (M5) 4 60301 ～

05 1-41520-1380 ・HANDLE 1 60301 ～

06 0-1090-00612 ・BOLT WITH WASHER (M6X12) 2 60301 ～

07 1-41520-1670 ・DUMPER 1 60301 ～

08 1-41520-1360 ・BRACKET 1 60301 ～

09 0-1090-00612 ・BOLT WITH WASHER (M6X12) 2 60301 ～

10 1-41520-1350 ・BRACKET 1 60301 ～

11 0-1050-00616 ・FLANGE BOLT (M6X16) 2 60301 ～

12 0-1260-00606 ・FLANGE NUT (M6) 2 60301 ～

13 1-41520-1370 ・BOLT 2 60301 ～

14 0-1200-00806 ・NUT (M8) 2 60301 ～

15 0-1100-00820 ・SPRING WASHER (M8) 2 60301 ～

16 0-1120-00816 ・PLANE WASHER (M8) 2 60301 ～

17 1-29520-1460 ・ANGLE 1 60301 ～

18 1-41520-1860 ・HINGE (WELDED) 2 60301 ～

19 0-1090-00516 ・BOLT WITH WASHER (M5X16) 4 60301 ～

20 0-1260-00505 ・FLANGE NUT (M5) 4 60301 ～

21 0-1000-01020 BOLT (M10X20) 1 60301 ～

22 0-1100-01025 SPRING WASHER (M10) 1 60301 ～

23 0-1120-01020 PLANE WASHER (M10) 1 60301 ～

24 0-1000-01225 BOLT (M12X25) 4 60301 ～

25 0-1100-01230 SPRING WASHER (M12) 4 60301 ～

26 0-1120-01223 PLANE WASHER (M12) 4 60301 ～

27 1-50520-2210 AIR CLEANER SUPPORT 1 60301 ～

28 0-1000-01020 BOLT (M10X20) 4 60301 ～

29 0-1100-01025 SPRING WASHER (M10) 4 60301 ～

30 0-1120-01020 PLANE WASHER (M10) 4 60301 ～

31 1-50520-2220 REAR COVER 1 60301 ～

32 0-1000-01020 BOLT (M10X20) 5 60301 ～

33 0-1100-01025 SPRING WASHER (M10) 5 60301 ～

34 0-1120-01020 PLANE WASHER (M10) 5 60301 ～

35 1-50520-2240 REAR COVER 1 60301 ～

36 0-1000-01016 BOLT (M10X16) 2 60301 ～

37 0-1100-01025 SPRING WASHER (M10) 2 60301 ～

38 0-1120-01020 PLANE WASHER (M10) 2 60301 ～

SERIAL NO.

1-19



（ENGINE SIDE COVER AND MONITOR PANEL SUPPORT）

PV93315

FIG.204 FRAME RELATED PARTS （4/6） 

1-20



FIG.204

INDEX PART NO. DESCRIPTION Q'TY

01 1-29520-1580 SIDE COVER 1 60301 ～

02 0-1000-00816 BOLT (M8X16) 4 60301 ～

03 0-1100-00820 SPRING WASHER (M8) 4 60301 ～

04 0-1120-00816 PLANE WASHER (M8) 4 60301 ～

05 1-29520-1670 INSULATOR 1 60301 ～

06 1-50520-2640 METER PANEL SUPPORT 1 60301 ～

07 0-1090-01020 BOLT WITH WASHER (M10X20) 8 60301 ～

08 1-31210-1110 COVER 1 60301 ～

09 0-1300-00612 SCREW (M6X12) 6 60301 ～

10 0-1100-00615 SPRING WASHER (M6) 6 60301 ～

SERIAL NO.

1-21



PV93316

FIG.205 FRAME RELATED PARTS （5/6） （BATTERY BOX）

1-22



FIG.205

INDEX PART NO. DESCRIPTION Q'TY

01 1-50520-0030 BATTERY BOX ASS'Y 1 60301 ～

01 1-50520-2410 ・BATTERY BOX 1 60301 ～

02 1-29520-1440 ・COVER 1 60301 ～

03 1-41520-1860 ・HINGE 2 60301 ～

04 0-1000-00516 ・BOLT (M5X16) 4 60301 ～

05 0-1120-00510 ・PLANE WASHER (M5) 4 60301 ～

06 1-29520-1520 ・CATCHER 2 60301 ～

07 0-1000-00516 ・BOLT (M5X16) 4 60301 ～

08 0-1120-00510 ・PLANE WASHER (M5) 4 60301 ～

09 1-41520-1380 ・HANDLE 1 60301 ～

10 0-1000-00610 ・BOLT (M6X10) 2 60301 ～

11 0-1100-00615 ・SPRING WASHER (M6) 2 60301 ～

12 0-1120-00616 ・PLANE WASHER (M6) 2 60301 ～

13 0-1000-01020 BOLT (M10X20) 5 60301 ～

14 0-1100-01025 SPRING WASHER (M10) 5 60301 ～

15 0-1120-01020 PLANE WASHER (M10) 5 60301 ～

16 1-11520-1220 REAR VIEW MIRROR 1 60301 ～

17 1-55520-1480 MIRROR STAY 1 60301 ～

18 1-41520-1850 U-NUT 1 60301 ～

SERIAL NO.

1-23



（OPERATOR'S SEAT AND FOOT REST）

PV93317

FIG.206 FRAME RELATED PARTS （6/6）

1-24



FIG.206

INDEX PART NO. DESCRIPTION Q'TY

01 1-50520-2810 TRAVEL LEVER BOX 1 60301 ～

02 1-12520-1321 RUBBER COVER 2 60301 ～

03 0-1000-00820 BOLT (M8X20) 6 60301 ～

04 0-1100-00820 SPRING WASHER (M8) 6 60301 ～

05 0-1160-00823 PLANE WASHER (M8) 6 60301 ～

06 1-18540-0010 OPERATOR'S SEAT ASS'Y 1 60301 ～

07 1-29540-1510 BASE 1 60301 ～

08 0-1200-00806 NUT (M8) 4 60301 ～

09 0-1100-00820 SPRING WASHER (M8) 4 60301 ～

10 0-1000-00820 BOLT (M8X20) 4 60301 ～

11 0-1120-00816 PLANE WASHER (M8) 4 60301 ～

12 0-1200-00806 NUT (M8) 4 60301 ～

13 0-1100-00820 SPRING WASHER (M8) 4 60301 ～

14 1-25540-0020 SEAT BELT ASS'Y 1 60301 ～

15 1-50520-2820 ROD COVER 1 60301 ～

16 0-2810-06015 GROMMET 1 60301 ～

17 0-1000-00820 BOLT (M8X20) 2 60301 ～

18 0-1100-00820 SPRING WASHER (M8) 2 60301 ～

19 0-1160-00823 PLANE WASHER (M8) 2 60301 ～

20 1-29540-1620 LEFT SIDE FOOT REST 1 60301 ～

21 1-29540-1610 RIGHT SIDE FOOT REST 1 60301 ～

22 0-1000-01020 BOLT (M10X20) 6 60301 ～

23 0-1100-01025 SPRING WASHER (M10) 6 60301 ～

24 0-1120-01020 PLANE WASHER (M10) 6 60301 ～

25 0-2820-01200 GROMMET 2 60301 ～

26 0-1000-01020 BOLT (M10X20) 2 60301 ～

27 0-1100-01025 SPRING WASHER (M10) 2 60301 ～

SERIAL NO.

1-25



PV93318

FIG.211 CANOPY RELATED PARTS

1-26



FIG.211

INDEX PART NO. DESCRIPTION Q'TY

01 1-30530-1130 ROOF 1 60301 ～

02 0-1000-01025 BOLT (M10X25) 4 60301 ～

03 0-1100-01025 SPRING WASHER (M10) 4 60301 ～

04 0-1120-01020 PLANE WASHER (M10) 4 60301 ～

05 1-29530-1120 GATE 1 60301 ～

06 0-1000-01235 BOLT (M12X35) 4 60301 ～

07 0-1100-01230 SPRING WASHER (M12) 4 60301 ～

08 0-1120-01223 PLANE WASHER (M12) 4 60301 ～

09 1-29530-1110 REAR FRAME 1 60301 ～

10 0-1000-01235 BOLT (M12X35) 4 60301 ～

11 0-1100-01230 SPRING WASHER (M12) 4 60301 ～

12 0-1120-01223 PLANE WASHER (M12) 4 60301 ～

SERIAL NO.

1-27



PV90952

FIG.301 UNDER CARRIAGE RELATED PARTS （TRAVEL MOTOR AND IDLER）

1-28



FIG.301

INDEX PART NO. DESCRIPTION Q'TY

01 1-50310-1110 TRACK RUBBER 2 60301 ～

02 1-12630-0012
TRAVEL MOTOR ASS'Y
(MAG-63VP-610)

2 60301 ～

03 0-1000-31645 BOLT (M16X45) 24 60301 ～

04 0-1100-01640 SPRING WASHER (M16) 24 60301 ～

05 1-12320-2110 SPROCKET 4 60301 ～

06 0-1000-31435 BOLT (M14X35) 24 60301 ～

07 0-1100-31435 SPRING WASHER (M14) 24 60301 ～

08 1-12330-0011 IDLER ASS'Y 2 60301 ～

08 1-12330-1111 ・IDLER 1 60301 ～

09 1-12330-1120 ・SHAFT 1 60301 ～

10 0-2000-03130 ・O-RING (G30) 2 60301 ～

11 0-6002-30207 ・ROLLER BEARING 2 60301 ～

12 1-11330-0020 ・FLOATING SEAL ASS'Y 2 60301 ～

13 1-12330-1150 ・CAP 2 60301 ～

14 0-3300-01635 ・SNAP RING 2 60301 ～

15 1-12330-1241 SLIDE HOLDER 2 60301 ～

16 1-10330-1160 LOCK PLATE 4 60301 ～

17 0-1000-31220 BOLT (M12X20) 8 60301 ～

18 0-1100-01230 SPRING WASHER (M12) 8 60301 ～

19 0-1200-33024 NUT (M30) 4 60301 ～

20 0-1100-03075 SPRING WASHER (M30) 4 60301 ～

21 1-12330-1210 RECOIL SPRING 2 60301 ～

22 1-12330-1220 CYLINDER 2 60301 ～

23 1-11330-1230 TRACK ADJUSTABLE VALVE 2 60301 ～

SERIAL NO.

1-29



PV90794

FIG.311 UNDER CARRIAGE RELATED PARTS （CARRIER ROLLER）

1-30



FIG.311

INDEX PART NO. DESCRIPTION Q'TY

01 1-12340-0020 CARRIER ROLLER ASS'Y 2 60301 ～

01 1-12340-2110 ・CARRIER ROLLER 2 60301 ～

02 1-12340-2120 ・SHAFT 1 60301 ～

03 0-6000-06207 ・BALL BEARING 4 60301 ～

04 0-3310-02572 ・SNAP RING 2 60301 ～

05 1-25340-1130 ・CAP 2 60301 ～

06 0-2000-03130 ・O-RING (G30) 2 60301 ～

07 1-11330-0020 ・FLOATING SEAL ASS'Y 2 60301 ～

08 1-45340-1180 ・RING NUT 2 60301 ～

09 1-45350-1190 ・LOCK WASHER 2 60301 ～

10 1-12340-1140 ・CAP 2 60301 ～

11 0-4010-00200 ・PLUG 2 60301 ～

12 0-2000-03170 ・O-RING (G70) 2 60301 ～

13 0-1000-00820 ・BOLT (M8X20) 16 60301 ～

14 0-1100-00820 ・SPRING WASHER (M8) 16 60301 ～

15 0-1000-31225 BOLT (M12X25) 8 60301 ～

16 0-1100-01230 SPRING WASHER (M12) 8 60301 ～

SERIAL NO.

1-31



PV93320

FIG.321 UNDER CARRIAGE RELATED PARTS （TRACK ROLLER）

1-32



FIG.321

INDEX PART NO. DESCRIPTION Q'TY

01 1-50350-1210 PIVOT SHAFT 6 60301 ～

02 1-30350-1210 BUSHING 12 60301 ～

03 1-12350-0010 TRACK ROLLER ASS'Y 12 60301 ～

03 1-12350-1110 ・TRACK ROLLER 1 60301 ～

04 1-11350-1120 ・SHAFT 1 60301 ～

05 0-6000-06009 ・BALL BEARING 4 60301 ～

06 0-3310-02575 ・SNAP RING 2 60301 ～

07 1-11350-0020 ・FLOATING SEAL ASS'Y 2 60301 ～

08 1-11350-1130 ・CAP 2 60301 ～

09 0-1350-00830 ・SCREW (M8X30) 2 60301 ～

10 0-2000-03145 ・O-RING (G45) 2 60301 ～

11 1-50350-1140 PLATE 12 60301 ～

12 0-1200-33024 NUT (M30) 36 60301 ～

13 0-1100-03075 SPRING WASHER (M30) 36 60301 ～

14 0-3400-00000 GREASE NIPPLE 6 60301 ～

SERIAL NO.

1-33



FIG.401 STEERING CONTROL SYSTEM (1/2)

1-34



FIG.401

INDEX PART NO. DESCRIPTION Q'TY

01 1-12420-1111 CONTROL LEVER 1 60301 ～

02 1-12420-1120 KNOB 2 60301 ～

03 0-1220-01006 NUT (M10) 2 60301 ～

04 1-12420-1131 BOOTS 1 60301 ～

05 0-3300-01225 SNAP RING 2 60301 ～

06 0-6110-00205 PILLOW BLOCK 1 60301 ～

07 1-12420-1140 ARM 1 60301 ～

08 0-1242-02000 U-NUT (M20) 1 60301 ～

09 0-1100-02051 SPRING WASHER (M20) 1 60301 ～

10 1-12420-1150 LEFT SIDE BRACKET 1 60301 ～

11 1-12420-1160 RIGHT SIDE BRACKET 1 60301 ～

12 0-1000-01035 BOLT (M10X35) 4 60301 ～

13 0-1200-01008 NUT (M10) 4 60301 ～

14 0-1100-01025 SPRING WASHER (M10) 4 60301 ～

15 0-3010-01258 ROD (M12X580mm) 2 60301 ～

16 0-3101-11200 ROD END(M12, LEFT THREAD) 2 60301 ～

17 0-1201-01210 NUT (M12, LEFT THREAD) 2 60301 ～

18 0-1100-01230 SPRING WASHER (M12) 2 60301 ～

19 0-3100-11200 ROD END (M12) 2 60301 ～

20 0-1200-01210 NUT (M12) 2 60301 ～

21 0-1100-01230 SPRING WASHER (M12) 2 60301 ～

22 0-1242-01200 U-NUT (M12) 4 60301 ～

23 0-1120-01223 PLANE WASHER (M12) 2 60301 ～

24 1-23420-1310 BRACKET 1 60301 ～

25 0-1000-31060 BOLT (M10X60) 1 60301 ～

26 0-1200-01008 NUT (M10) 1 60301 ～

27 0-1000-00820 BOLT (M8X20) 2 60301 ～

28 0-1200-00806 NUT (M8) 2 60301 ～

29 0-1100-00820 SPRING WASHER (M8) 2 60301 ～

30 0-1000-01290 BOLT (M12X90) 1 60301 ～

31 0-1200-01210 NUT (M12) 1 60301 ～

SERIAL NO.

1-35



PV93322

FIG.402 STEERING CONTROL SYSTEM (2/2)

1-36



FIG.402

INDEX PART NO. DESCRIPTION Q'TY

01 1-50420-1210 OUTER SHAFT 1 60301 ～

02 1-12420-1250 ・OUTER SHAFT LEVER (WELDED) 1 60301 ～

03 1-25420-1270 BUSHING 2 60301 ～

04 1-50420-1220 INNER SHAFT 1 60301 ～

05 1-12420-1270 WASHER 1 60301 ～

06 0-3300-01218 SNAP RING 1 60301 ～

07 1-25420-1290 INNER SHAFT LEVER 1 60301 ～

08 0-3260-00663 TAPER PIN 1 60301 ～

09 0-6102-00204 PILLOW BLOCK 1 60301 ～

10 1-12420-1280 GREASE NIPPLE 1 60301 ～

11 0-1000-01035 BOLT (M10X35) 2 60301 ～

12 0-1100-01025 SPRING WASHER (M10) 2 60301 ～

13 0-1120-01020 PLANE WASHER (M10) 2 60301 ～

14 0-6100-00206 PILLOW BLOCK 1 60301 ～

15 1-25420-1311 GREASE NIPPLE 1 60301 ～

16 0-1000-01255 BOLT (M12X55) 2 60301 ～

17 0-1120-01223 PLANE WASHER (M12) 2 60301 ～

18 0-1200-01210 NUT (M12) 2 60301 ～

19 0-1100-01230 SPRING WASHER (M12) 2 60301 ～

20 0-3000-01014 ROD （M10X140） 1 60301 ～

21 0-3000-01041 ROD （M10X410） 1 60301 ～

22 0-3100-11000 ROD END (M10) 2 60301 ～

23 0-1200-01008 NUT (M10) 4 60301 ～

24 0-1100-01025 SPRING WASHER (M10) 2 60301 ～

25 0-3130-01060 TURN BACKLE (M10X60) 2 60301 ～

26 0-3111-11000 ROD END (M10, LEFT THREAD) 2 60301 ～

27 0-1201-01008 NUT (M10, LEFT THREAD) 2 60301 ～

28 0-1200-01008 NUT (M10) 2 60301 ～

29 0-1100-01025 SPRING WASHER (M10) 2 60301 ～

30 0-3500-01020 COLLAR (Ф 10X20) 1 60301 ～

31 0-3500-01010 COLLAR (Ф 10X10) 1 60301 ～

32 0-1000-01050 BOLT (M10X50) 1 60301 ～

33 0-1000-01040 BOLT (M10X40) 1 60301 ～

34 0-1100-01025 SPRING WASHER (M10) 2 60301 ～

35 0-1220-01006 NUT (M10) 2 60301 ～

SERIAL NO.

1-37



PV93323

FIG.411 ENGINE CONTROL SYSTEM

1-38



FIG.411

INDEX PART NO. DESCRIPTION Q'TY

01 1-51410-1130 ENGINE CONTROL LEVER ASS'Y 1 60301 ～

02 0-1000-01025 BOLT (M10X25) 2 60301 ～

03 0-1100-01025 SPRING WASHER (M10) 2 60301 ～

04 0-1120-01020 PLANE WASHER (M10) 2 60301 ～

05 1-50410-2120 CABLE 1 60301 ～

06 1-11410-1210 JOINT ASS'Y 2 60301 ～

07 1-50410-2310 CABLEBRACKET 1 60301 ～

08 0-1000-00820 BOLT (M8X20) 2 60301 ～

09 0-1100-00820 SPRING WASHER (M8) 2 60301 ～

10 0-1120-00816 PLANE WASHER (M8) 2 60301 ～

11 1-29410-0050 RUBBER SEAL 1 60301 ～

12 1-50410-2510 STOP SOLENOID 1 60301 ～

13 1-50410-2520 BRACKET 1 60301 ～

14 0-1300-00512 SCREW (M5X12) 4 60301 ～

15 0-1100-00513 SPRING WASHER (M5) 4 60301 ～

16 0-1000-00820 BOLT (M8X20) 2 60301 ～

17 0-1100-00820 SPRING WASHER (M8) 2 60301 ～

18 0-1120-00816 PLANE WASHER (M8) 2 60301 ～

19 1-50410-2550 CABLEBRACKET 1 60301 ～

20 0-1000-01016 BOLT (M10X16) 2 60301 ～

21 0-1100-01025 SPRING WASHER (M10) 2 60301 ～

22 0-1120-01020 PLANE WASHER (M10) 2 60301 ～

SERIAL NO.

1-39



PV92437

FIG.421 DUMP CONTROL SYSTEM

1-40



FIG.421

INDEX PART NO. DESCRIPTION Q'TY

01 1-31620-0030 DUMP CONTROL LEVER ASS'Y 1 60301 ～

01 1-31620-1510 ・BRACKET ASS'Y 1 60301 ～

02 1-31620-1520 ・・LEVER ASS'Y 1 60301 ～

03 1-31620-1530 ・KNOB 1 60301 ～

04 0-1220-01006 ・NUT (M10) 1 60301 ～

05 1-31620-1540 ・E-RING 1 60301 ～

06 1-31620-1590 ・LOCK ASS'Y 1 60301 ～

07 0-1000-00610 ・BOLT (M6X10) 2 60301 ～

08 0-1100-00615 ・SPRING WASHER (M6) 2 60301 ～

09 0-1120-00616 ・PLANE WASHER (M6) 2 60301 ～

10 0-1000-00630 ・BOLT (M6X30) 1 60301 ～

11 0-1200-00605 ・NUT (M6) 1 60301 ～

12 1-31620-1550 ・TERMINAL 1 60301 ～

13 1-31620-1610 ・CLAMP 1 60301 ～

14 0-1000-00630 ・BOLT (M6X30) 2 60301 ～

15 0-1200-00605 ・NUT (M6) 2 60301 ～

16 0-1120-00616 ・PLANE WASHER (M6) 2 60301 ～

17 0-1000-00825 ・BOLT (M8X25) 3 60301 ～

18 0-1120-00816 ・PLANE WASHER (M8) 3 60301 ～

19 0-1200-00806 NUT (M8) 3 60301 ～

20 0-1100-00820 SPRING WASHER (M8) 3 60301 ～

21 1-30410-1191 CABLE 1 60301 ～

22 1-36420-1170 JOINT 1 60301 ～

23 0-1220-00805 NUT (M8) 2 60301 ～

24 0-3200-00825 PIN (Ф 8X25) 1 60301 ～

25 0-1120-00816 PLANE WASHER (M8) 1 60301 ～

26 0-3220-02516 COTTER PIN (Ф 2.5X16) 1 60301 ～

27 0-2720-01206 CLIP 2 60301 ～

28 0-1000-00616 BOLT (M6X16) 2 60301 ～

29 0-1100-00615 SPRING WASHER (M6) 2 60301 ～

30 0-1120-00616 PLANE WASHER (M6) 2 60301 ～

SERIAL NO.

1-41



PV93325

FIG.501 HYDRAULIC PIPING （CONTROL VALVE AND DUMP CYLINDER LINE）

1-42



FIG.501

INDEX PART NO. DESCRIPTION Q'TY

01 0-2100-01070 HOSE (1"X700) 1 60301 ～

02 0-4220-01010 NIPPLE (PT1XSLEEVE) 2 60301 ～

03 0-2700-10038 CLAMP （ABA26-38) 2 60301 ～

04 0-4380-01010 ELBOW (PT1XPT1) 2 60301 ～

05 1-12670-1410 FLANGE 1 60301 ～

06 0-2000-03135 O-RING (G35) 1 60301 ～

07 0-1020-31025 SOCKET HEAD BOLT (M10X25) 4 60301 ～

08 0-2210-00470 HOSE (1/2"X700) 1 60301 ～

09 0-4300-00404 ELBOW (PT1/2XPF1/2) 1 60301 ～

10 0-4326-01404 ELBOW (UNF7/8XPF1/2) 1 60301 ～

10 0-2040-02520 ・O-RING (910) 1 60301 ～

11 1-23670-1420 FLANGE 1 60301 ～

12 0-2000-03130 O-RING (G30) 1 60301 ～

13 0-1020-30825 SOCKET HEAD BOLT (M8X25) 4 60301 ～

14 1-18620-0013 CONTROL VALVE ASS'Y 1 60301 ～

15 0-1000-00835 BOLT (M8X35) 3 60301 ～

16 0-1120-00816 PLANE WASHER (M8) 3 60301 ～

17 0-1200-00806 NUT (M8) 3 60301 ～

18 0-1100-00820 SPRING WASHER (M8) 3 60301 ～

19 0-2210-00375 HOSE (3/8"X750) 2 60301 ～

20 0-4326-01203 ELBOW (UNF3/4XPF3/8) 1 60301 ～

20 0-2040-02217 ・O-RING (908) 1 60301 ～

21 0-4321-01203 ELBOW (UNF3/4XPF3/8) 1 60301 ～

21 0-2040-02217 ・O-RING (908) 1 60301 ～

22 0-4310-00303 ELBOW (PT3/8XPF3/8) 2 60301 ～

SERIAL NO.

1-43



PV93328

FIG.502 HYDRAULIC PIPING （MAIN PUMP CHARGE LINE）

1-44



FIG.502

INDEX PART NO. DESCRIPTION Q'TY

01 0-2221-00460 HOSE (1/2"X1600) 1 60301 ～

02 0-4321-01404 ELBOW (UNF7/8XPF1/2) 1 60301 ～

02 0-2040-02520 ・O-RING 1 60301 ～

03 0-4300-00604 ELBOW (PT3/4XPF1/2) 1 60301 ～

04 1-31650-0010 OIL FILTER ASS'Y 1 60301 ～

05 0-4301-00604 ELBOW (PT3/4XPT1/2) 1 60301 ～

06 0-4470-00402 ADAPTER (PT1/2XPT1/4) 1 60301 ～

07 0-2420-00460 HOSE (1/2"X600) 1 60301 ～

08 0-4210-00404 NIPPLE (PT1/2XPF1/2) 1 60301 ～

09 0-4321-01404 ELBOW (UNF7/8XPF1/2) 2 60301 ～

09 0-2040-02520 ・O-RING (910) 1 60301 ～

SERIAL NO.

1-45



ＰＶ93330

FIG.503 HYDRAULIC PIPING （HST MAIN LINE）

1-46



FIG.503

INDEX PART NO. DESCRIPTION Q'TY

01 0-2401-00630 HOSE (3/4"X1300) 1 60301 ～

02 0-2401-00625 HOSE (3/4"X1250) 1 60301 ～

03 1-50670-2110 HOSE (3/4"X1400) 1 60301 ～

04 1-50670-2120 HOSE (3/4"X1450) 1 60301 ～

05 0-4121-02106 ADAPTER (1･5/16XPT3/4) 4 60301 ～

05 0-2040-03030 ・O-RING (916) 1 60301 ～

06 0-4310-00606 ELBOW (PT3/4XPF3/4) 2 60301 ～

07 0-4300-00606 ELBOW (PT3/4XPF3/4) 2 60301 ～

08 0-4211-00406 NIPPLE (PF1/2XPF3/4) 4 60301 ～

08 0-2010-02418 ・O-RING (P18) 1 60301 ～

09 0-2840-02013 RUBBER SHEET AR 60301 ～

09 0-2840-02020 RUBBER SHEET AR 60301 ～

10 0-2800-00202 STRAP BAND AR 60301 ～

10 0-2800-00383 STRAP BAND AR 60301 ～

SERIAL NO.

1-47



(PARKING BRAKE AND H-L SPEED SELECTOR VALVE LINE)

ＰＶ93331

FIG.504 HYDRAULIC PIPING

1-48



FIG.504

INDEX PART NO. DESCRIPTION Q'TY

01 1-46620-0010
SOLENOID VALVE ASS'Y
FOR PARKING BRAKE AND H-L
SPEED

1 60301 ～

02 0-1000-00812 BOLT (M8X12) 2 60301 ～

03 0-1100-00820 SPRING WASHER (M8) 2 60301 ～

04 0-1120-00816 PLANE WASHER (M8) 2 60301 ～

05 0-2230-00295 SUPPLY HOSE (1/4"X950) 1 60301 ～

06 0-2231-00205 PARKING BRAKE HOSE (1/4"X1050) 1 60301 ～

07 0-2430-00235 PARKING BRAKE HOSE (1/4"X350) 1 60301 ～

08 0-2430-00270 PARKING BRAKE HOSE (1/4"X700) 1 60301 ～

09 0-2231-00200
H-L SPEED SELECT HOSE
 (1/4"X1000)

1 60301 ～

10 0-2430-00253 H-L SPEED SELECT HOSE (1/4"X530) 1 60301 ～

11 0-2431-00200
H-L SPEED SELECT HOSE
 (1/4"X1000)

1 60301 ～

12 0-2231-00245 RETURN HOSE (1/4"X1450) 1 60301 ～

13 0-4300-00202 ELBOW (PT1/4XPF1/4) 1 60301 ～

14 0-4211-00202 NIPPLE (PF1/4XＰＦ1/4) 3 60301 ～

14 0-2010-02411 ・O-RING (P11) 1 60301 ～

15 0-4320-00202 ELBOW (PＦ1/4XPF1/4) 2 60301 ～

15 0-2010-02411 ・O-RING (P11) 1 60301 ～

16 0-4410-00202 TEE (PF1/4XPF1/4XPF1/4) 2 60301 ～

17 0-4211-00202 NIPPLE (PF1/4XＰＦ1/4) 2 60301 ～

17 0-2010-02411 ・O-RING (P11) 1 60301 ～

SERIAL NO.

1-49



ＰＶ93332

FIG.505 HYDRAULIC PIPING （OIL COOLER AND RETURN LINE）

1-50



FIG.505

INDEX PART NO. DESCRIPTION Q'TY

01 0-2420-00690 HOSE (3/4"X900) 1 60301 ～

02 0-4300-00606 ELBOW (PT3/4XPF3/4) 1 60301 ～

03 0-4121-01706 ADAPTER (UNF1・1/16XPT3/4) 1 60301 ～

03 0-2040-03024 ・O-RING 1 60301 ～

04 0-4210-00606 NIPPLE (PT3/4XPF3/4) 1 60301 ～

05 0-4460-00606 CROSS （PF3/4) 2 60301 ～

06 0-4212-00606 NIPPLE (PT3/4XPT3/4) 1 60301 ～

07 0-2230-00347 HOSE (3/8"X470) 1 60301 ～

08 0-2230-00383 HOSE (3/8"X830) 1 60301 ～

09 0-4210-00603 NIPPLE (PT3/4XPF3/8) 2 60301 ～

10 0-4211-00303 NIPPLE (PF3/8XPF3/8) 2 60301 ～

10 0-2010-02414 ・O-RING (P14) 1 60301 ～

11 0-2230-00427 HOSE (1/2"X270) 1 60301 ～

12 0-2230-00463 HOSE (1/2"X630) 1 60301 ～

13 0-4210-00604 NIPPLE (PT3/4XPF1/2) 2 60301 ～

14 0-4320-00404 ELBOW (PF1/2XPF1/2) 2 60301 ～

14 0-2010-02418 ・O-RING (P18) 1 60301 ～

15 0-2230-01027 HOSE (1"X270) 1 60301 ～

16 0-2230-01095 HOSE (1"X950) 1 60301 ～

17 0-4210-00610 NIPPLE (PT3/4XPF1) 1 60301 ～

18 0-4210-01010 NIPPLE (PT1XPF1) 3 60301 ～

19 0-4360-01010 ELBOW (PT1XPT1) 3 60301 ～

20 1-29670-1110 JOINT (L=120) 3 60301 ～

21 0-4370-01010 ELBOW (PT1XPT1) 4 60301 ～

22 1-50670-2510 JOINT (L=60) 1 60301 ～

23 1-50670-2520 JOINT (L=30) 1 60301 ～

SERIAL NO.

1-51



PV92442

FIG.551 HYDRAULIC OIL TANK

1-52



FIG.551

INDEX PART NO. DESCRIPTION Q'TY

01 1-29660-0011 HYDRAULIC OIL TANK ASS'Y 1 60301 ～

01 1-29660-1111 ・HYDRAULIC OIL TANK 1 60301 ～

02 1-11660-1230 ・SUCTION FILTER 1 60301 ～

03 1-11660-1120 ・COVER 1 60301 ～

04 1-16110-1130 ・O-RING (G155) 1 60301 ～

05 0-1000-00816 ・BOLT (M8X16) 8 60301 ～

06 0-1100-00820 ・SPRING WASHER (M8) 8 60301 ～

07 1-11660-1140 ・BREATHER 1 60301 ～

08 1-11660-1150 ・GASKET 1 60301 ～

09 1-11660-1220 ・BOLT 3 60301 ～

10 1-11660-1170 ・STRAINER 1 60301 ～

11 1-11660-1160 ・CAP 1 60301 ～

12 1-11660-0020 ・OIL LEVEL GAUGE ASS'Y 1 60301 ～

12 1-11660-1180 ・・GAUGE 1 60301 ～

13 1-11660-1190 ・・BOLT 2 60301 ～

14 1-11660-1210 ・・GASKET 4 60301 ～

15 0-4000-00400 ・DRAIN PLUG 1 60301 ～

16 0-1000-01025 BOLT (M10X25) 6 60301 ～

17 0-1100-01025 SPRING WASHER (M10) 6 60301 ～

18 0-1120-01020 PLANE WASHER (M10) 6 60301 ～

SERIAL NO.

1-53



PV92443

FIG.555 HYDRAULIC OIL FILTER

1-54



FIG.555

INDEX PART NO. DESCRIPTION Q'TY

01 1-31650-0010 OIL FILTER ASS'Y 1 60301 ～

01 1-31650-1110 ・HEAD ASS'Y 1 60301 ～

02 1-31650-1120 ・ELEMENT ASS'Y 1 60301 ～

03 0-1000-00820 BOLT (M8X20) 4 60301 ～

04 0-1100-00820 SPRING WASHER (M8) 4 60301 ～

05 0-1120-00816 PLANE WASHER (M8) 4 60301 ～

SERIAL NO.

1-55



PV93342

FIG.601 DUMP BODY RELATED PARTS

1-56



FIG.601

INDEX PART NO. DESCRIPTION Q'TY

01 1-12710-1110 DUMP BODY 1 60301 ～

02 1-12710-1120 LEFT SIDE DOOR 1 60301 ～

03 1-12710-1130 RIGHT SIDE DOOR 1 60301 ～

04 1-12710-1140 REAR DOOR 1 60301 ～

05 1-11710-1150 REFLECTOR 2 60301 ～

06 1-12710-1170 LEVER 2 60301 ～

07 0-1220-01408 NUT (M14) 2 60301 ～

08 0-1120-01432 PLANE WASHER (M14) 2 60301 ～

09 1-12710-1360 BUSHING 2 60301 ～

10 1-29710-1310 HINGE PIN 2 60301 ～

11 0-3400-00100 GREASE NIPPLE 2 60301 ～

12 0-1000-31290 BOLT (M12X90) 2 60301 ～

13 0-1200-01210 NUT (M12) 2 60301 ～

14 0-1100-01230 SPRING WASHER (M12) 2 60301 ～

15 1-12710-1400 CUSHION ASS'Y 2 60301 ～

15 1-12710-1440 ・SPRING CASE ASS'Y 1 60301 ～

16 1-12710-1410 ・HOOK 1 60301 ～

17 1-12710-1460 ・ARM ASS'Y 1 60301 ～

18 1-12710-1420 ・PIN ASS'Y 2 60301 ～

19 1-12710-1430 ・SPRING CASE ASS'Y 1 60301 ～

20 1-12640-0010 DUMP CYLINDER ASS'Y 1 60301 ～

21 0-3400-00170 GREASE NIPPLE 2 60301 ～

22 1-12710-1320 CYLINDER PIN 2 60301 ～

23 1-12710-1330 WASHER 2 60301 ～

24 0-3220-05970 COTTER PIN (Ф 5.9X70) 2 60301 ～

SERIAL NO.

1-57



PV93335

FIG.701 ELECTRICAL SYSTEM （INSTRUMENT PANEL AND CONTROL BOX）

1-58



FIG.701

INDEX PART NO. DESCRIPTION Q'TY

01 1-50210-1110 INSTRUMENT PANEL 1 60301 ～

02 0-1320-00616 SCREW (M6X16) 6 60301 ～

03 1-50210-1120 MONITOR ASS'Y (A) 1 60301 ～

04 0-1305-00420 WASHER付SCREW (M4X20) 4 60301 ～

05 1-30210-2120 MONITOR ASS'Y (B) 1 60301 ～

06 0-1305-00420 WASHER付SCREW (M4X20) 4 60301 ～

07 0-5050-00015 FUSE (15A) 5 60301 ～

07 0-5051-00000 FUSE HOLDER 5 60301 ～

08 1-50210-1210 PREHEATING PILOT LAMP 1 60301 ～

09 0-5400-00000 STARTING SWITCH 1 60301 ～

10 1-11210-1140 STARTING SWITCH CAP 1 60301 ～

11 0-2820-01200 GROMMET 2 60301 ～

12 1-29210-1150 COMBINATION SWITCH 1 60301 ～

13 1-12210-1140 PARKING BRAKE SWITCH 1 60301 ～

14 1-50210-1720 TACHOMETER 1 60301 ～

15 1-39210-1350 H-L SPEED SELECTOR SWITCH 1 60301 ～

16 1-30120-1170 CAP 1 60301 ～

SERIAL NO.

1-59



PV93336

FIG.711 ELECTRICAL SYSTEM （WIRING HARNESS AND LAMPS）

1-60



FIG.711

INDEX PART NO. DESCRIPTION Q'TY

01 1-50210-1410 MAIN WIRING HARNESS 1 60301 ～

02 1-50210-1420 GROUND CONNECTION CABLE 1 60301 ～

03 0-1200-01008 NUT (M10) 1 60301 ～

04 0-1100-01025 SPRING WASHER (M10) 1 60301 ～

05 0-1120-01020 PLANE WASHER (M10) 1 60301 ～

06 1-30210-0010 HEAD LAMP ASS'Y 2 60301 ～

06 1-29210-1230 ・BULB 1 60301 ～

07 0-5120-02400 TURN SIGNAL LAMP ASS'Y 2 60301 ～

08 0-5600-02400 HORN 1 60301 ～

09 0-1200-00806 NUT (M8) 1 60301 ～

10 0-1120-00816 PLANE WASHER (M8) 1 60301 ～

11 0-1260-00808 FLANGE NUT (M8) 1 60301 ～

12 1-29210-1310 SLOPE ALARM UNIT 1 60301 ～

13 1-18210-1521 CUSHION 1 60301 ～

14 0-1260-00606 FLANGE NUT (M6) 4 60301 ～

15 1-28210-1520 BACK-UP BUZZER 1 60301 ～

16 0-1260-00808 FLANGE NUT (M8) 1 60301 ～

17 1-12210-1460
LIMIT SWITCH, FOR BACK-UP
BUZZER

1 60301 ～

18 1-12210-1470 BRACKET (WELDED) 1 60301 ～

19 1-12210-1480 PLATE 1 60301 ～

20 0-1000-00430 BOLT (M4X30) 2 60301 ～

21 0-1100-00410 SPRING WASHER (M4) 2 60301 ～

22 0-1130-00408 PLANE WASHER (M4) 2 60301 ～

23 0-1000-00820 BOLT (M8X20) 1 60301 ～

24 0-1100-00820 SPRING WASHER (M8) 1 60301 ～

25 1-12210-1490 WIRING HARNESS 1 60301 ～

26 1-29210-1550 HST OIL PRESSURE SWITCH 1 60301 ～

27 0-5310-02024 ENGINE OIL PRESSURE SWITCH 1 60301 ～

28 0-5320-30024
ENGINE WATER TEMPERATURE
SENSOR

1 60301 ～

29 1-29210-1180 FUEL LEVEL SENSOR 1 60301 ～

30 1-29210-1570 HST OIL TEMPERATURE SENSOR 1 60301 ～

31 0-2720-01206 CLIP （SMALL) AR 60301 ～

31 0-2720-02506 CLIP （LARGE） AR 60301 ～

32 0-1200-00605 NUT (M6) AR 60301 ～

33 0-1100-00615 SPRING WASHER (M6) AR 60301 ～

34 0-2750-00000 CLIP AR 60301 ～

35 0-2830-01520 SPIRAL TUBE AR 60301 ～

35 0-2830-02420 SPIRAL TUBE AR 60301 ～

35 0-2830-02920 SPIRAL TUBE AR 60301 ～

SERIAL NO.

1-61



FIG.711

INDEX PART NO. DESCRIPTION Q'TY

36 0-2800-00202 STRAP BAND AR 60301 ～

36 0-2800-00383 STRAP BAND AR 60301 ～

SERIAL NO.

1-62



1-63



PV93337

FIG.713 ELECTRICAL SYSTEM （RELAYS AND FUSE BOX）

1-64



FIG.713

INDEX PART NO. DESCRIPTION Q'TY

01 1-46210-1570 PLATE 1 60301 ～

02 1-30210-1150 PLATE 1 60301 ～

03 0-1260-00808 FLANGE NUT (M8) 4 60301 ～

04 1-39210-1360 H-L SPEED SELECTOR UNIT 1 60301 ～

05 0-1300-00416 SCREW (M4X16) 2 60301 ～

06 0-1100-00410 SPRING WASHER (M4) 2 60301 ～

07 1-32210-1510 RELAY 2 60301 ～

08 0-5530-02440 RELAY 1 60301 ～

09 1-29210-1530 ELECTROLYTE LEVEL UNIT 1 60301 ～

10 0-5500-02400 STARTER RELAY 1 60301 ～

11 0-5520-02400 FLASHER RELAY 1 60301 ～

12 1-50210-1510 RELAY 1 60301 ～

13 0-1260-00606 FLANGE NUT (M6) 8 60301 ～

14 1-12210-1610 ＨＳＴ OIL TEMPERATURE UNIT 1 60301 ～

15 1-29210-1520 BRACKET 1 60301 ～

16 0-1000-00616 BOLT (M6X16) 2 60301 ～

17 0-1100-00615 SPRING WASHER (M6) 2 60301 ～

18 0-1120-00616 PLANE WASHER (M6) 2 60301 ～

19 0-1260-00606 FLANGE NUT (M6) 2 60301 ～

20 0-1200-00805 NUT (M8) 2 60301 ～

21 0-1100-00820 SPRING WASHER (M8) 2 60301 ～

22 1-46210-1520 PARKING BRAKE BUZZER 1 60301 ～

23 0-1260-00404 FLANGE NUT (M4) 2 60301 ～

24 1-43210-1520 OVER-RUN BUZZER 1 60301 ～

25 0-1260-00606 FLANGE NUT (M6) 1 60301 ～

26 1-16210-1600 FUSE BOX ASS'Y 1 60301 ～

27 0-5060-00015 ・BLADE FUSE (15A) 12 60301 ～

28 1-16210-1690 ・FUSE HOLDER 1 60301 ～

29 0-1300-00616 SCREW (M6X16) 2 60301 ～

SERIAL NO.

1-65



PV93338

FIG.715 ELECTRICAL SYSTEM （BATTERY AND BATTERY RELAY）

1-66



FIG.715

INDEX PART NO. DESCRIPTION Q'TY

01 0-5000-00750 BATTERY (75D23R) 2 60301 ～

02 0-5010-00000 TERMINAL (+) 2 60301 ～

03 0-5011-00000 TERMINAL (-) 2 60301 ～

04 1-12210-1440 BATTERYCABLE 1 60301 ～

05 1-50210-1430 GROUND CONNECTION CABLE 1 60301 ～

06 0-1200-01008 NUT (M10) 1 60301 ～

07 0-1110-01020 PLANE WASHER (M10) 1 60301 ～

08 1-30210-1520 ELECTROLYTE LEVEL SENSOR 1 60301 ～

09 1-13210-1311 BOARD 2 60301 ～

10 1-29210-1341 BATTERY HOLDER 1 60301 ～

11 0-1002-01010 BOLT (M10X210) 2 60301 ～

12 0-1220-01006 NUT (M10) 4 60301 ～

13 0-1110-01020 PLANE WASHER (M10) 2 60301 ～

14 0-5540-12400 BATTERY RELAY 1 60301 ～

15 0-1000-00825 BOLT (M8X25) 2 60301 ～

16 0-1100-00820 SPRING WASHER (M8) 2 60301 ～

17 0-1120-00816 PLANE WASHER (M8) 2 60301 ～

18 1-29210-1420 CABLE 1 60301 ～

19 0-1000-00830 BOLT (M8X30) 2 60301 ～

20 0-1100-00820 SPRING WASHER (M8) 2 60301 ～

21 0-1120-00816 PLANE WASHER (M8) 2 60301 ～

22 1-55210-3920 SLOW BLOW FUSE (65A) 2 60301 ～

SERIAL NO.

1-67



PV93339

FIG.801 MARKS AND PLATES (JAPANESE)

1-68



FIG.801

INDEX PART NO. DESCRIPTION Q'TY

01 1-12020-1090 CAUTION PLATE (DIESEL FUEL) 1 60301 ～

02 1-12020-1190 CAUTION PLATE (FUEL) 1 60301 ～

03 1-12020-1030 CAUTION PLATE (HYDRAULIC OIL) 1 60301 ～

04 1-12020-1130 CAUTION PLATE (FAN AND PULLEY) 1 60301 ～

05 1-12020-1120 CAUTION PLATE (RADIATOR) 1 60301 ～

06 0-7120-00602 MARK PLATE (MST-600VD) 2 60301 ～

07 1-12020-1140
CAUTION PLATE
 (TRACK ADJUSTING VALVE)

2 60301 ～

08 0-7110-00000 MARK PLATE (MOROOKA) 1 60301 ～

09 1-12020-1150
CAUTION PLATE
 (RUBBER CRAWLER)

1 60301 ～

10 0-7000-00603 NAME PLATE (SERIAL NO.) 1 60301 ～

11 0-7010-00603 NAME PLATE (SPECIFICATIONS) 1 60301 ～

12 1-12020-1180
CAUTION PLATE (PERIODICAL
REPLACEMENT PARTS)

1 60301 ～

13 1-12020-1040 CAUTION PLATE (SEAT BELT) 1 60301 ～

14 1-12020-1050 CAUTION PLATE (WARM-UP) 1 60301 ～

15 1-12020-1160
OPERATING PLATE (H-L TRAVEL
SPEED SELECT SWITCH)

1 60301 ～

16 0-7220-00000
OPERATING PLATE
 (ENGINE THROTTLE)

1 60301 ～

17 0-7210-03000 OPERATING PLATE (NEUTRAL) 2 60301 ～

18 0-7210-01000 OPERATING PLATE (FORWARD) 1 60301 ～

19 0-7210-02000 OPERATING PLATE (REVERSE) 1 60301 ～

20 0-7200-00000 OPERATING PLATE (DUMP LEVER) 1 60301 ～

21 1-12020-1160
OPERATING PLATE
 (DUMP LEVER LOCK)

1 60301 ～

22 1-57010-3180 CAUTION PLATE (ENGINE START) 1 60301 ～

23 1-12020-1060
CAUTION PLATE (OPERATING AND
MAINTENANCE)

1 60301 ～

24 1-12020-1070
CAUTION PLATE (STARTING AND
TRAVELING)

1 60301 ～

25 1-12020-1081
CAUTION PLATE
 (SLOPE TRAVELING)

1 60301 ～

26 0-7130-03300 MARK PLATE (3300KG) 1 60301 ～

27 1-12020-1170 CAUTION PLATE (INCLINATION) 1 60301 ～

28 1-12020-1010 TAG (DO NOT OPERATE) 1 60301 ～

SERIAL NO.

1-69



PV93340

FIG.811 MARKS AND PLATES (ENGLISH)

1-70



FIG.811

INDEX PART NO. DESCRIPTION Q'TY

01 1-41010-1280 CAUTION PLATE (DIESEL FUEL) 1 60301 ～

02 1-12020-1310 CAUTION PLATE (FUEL) 1 60301 ～

03 1-41010-1250 CAUTION PLATE (HYDRAULIC OIL) 1 60301 ～

04 1-41010-1260 CAUTION PLATE (FAN AND PULLEY) 1 60301 ～

05 1-41010-1300 CAUTION PLATE (RADIATOR) 1 60301 ～

06 0-7120-00602 MARK PLATE (MST-600VD) 2 60301 ～

07 1-41010-1270
CAUTION PLATE
 (TRACK ADJUSTING VALVE)

2 60301 ～

08 0-7110-00000 MARK PLATE (MOROOKA) 1 60301 ～

09 1-41010-1240
CAUTION PLATE
 (RUBBER CRAWLER)

1 60301 ～

10 0-7000-10603 NAME PLATE (SERIAL NO.) 1 60301 ～

11 1-12020-1210
CAUTION PLATE (PERIODICAL
REPLACEMENT PARTS)

1 60301 ～

12 1-41010-1310 CAUTION PLATE (SEAT BELT) 1 60301 ～

13 1-41010-1230 CAUTION PLATE (WARM-UP) 1 60301 ～

14 1-41010-1350
OPERATING PLATE (H-L TRAVEL
SPEED SELECT SWITCH)

1 60301 ～

15 0-7220-10000
OPERATING PLATE
 (ENGINE THROTTLE)

1 60301 ～

16 0-7210-13000 OPERATING PLATE (REVERSE) 2 60301 ～

17 0-7210-11000 OPERATING PLATE (NEUTRAL) 1 60301 ～

18 0-7210-12000 OPERATING PLATE (FORWARD) 1 60301 ～

19 0-7200-10000 OPERATING PLATE (DUMP LEVER) 1 60301 ～

20 1-41010-1350
OPERATING PLATE (DUMP LEVER
LOCK)

1 60301 ～

21 1-41010-1330
CAUTION PLATE (OPERATING AND
MAINTENANCE)

1 60301 ～

22 1-41010-1320
CAUTION PLATE (STARTING AND
TRAVELING)

1 60301 ～

23 1-41010-1290
CAUTION PLATE
 (SLOPE TRAVELING)

1 60301 ～

24 0-7130-13300 MARK PLATE (3300KG) 1 60301 ～

25 1-41010-1360 CAUTION PLATE (INCLINATION) 1 60301 ～

26 1-41010-1210 TAG (DO NOT OPERATE) 1 60301 ～

SERIAL NO.

1-71



1-72



品番順索引表

NUMERICAL INDEX

9-1



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-1000-00430 711 20 0-1000-01020 205 13
0-1000-00516 205 04 0-1000-01020 206 22
0-1000-00516 205 07 0-1000-01020 206 26
0-1000-00610 205 10 0-1000-01025 105 22
0-1000-00610 421 07 0-1000-01025 105 24
0-1000-00612 121 12 0-1000-01025 202 03
0-1000-00616 202 15 0-1000-01025 211 02
0-1000-00616 421 28 0-1000-01025 411 02
0-1000-00616 713 16 0-1000-01025 551 16
0-1000-00630 421 10 0-1000-01030 115 03

0-1000-00630 421 14 0-1000-01030 201 11
0-1000-00812 504 02 0-1000-01035 401 12
0-1000-00816 101 17 0-1000-01035 402 11
0-1000-00816 201 18 0-1000-01040 402 33
0-1000-00816 204 02 0-1000-01050 402 32
0-1000-00816 551 05 0-1000-01225 105 28
0-1000-00820 101 23 0-1000-01225 203 24
0-1000-00820 111 18 0-1000-01235 211 06
0-1000-00820 115 15 0-1000-01235 211 10
0-1000-00820 115 22 0-1000-01250 101 42

0-1000-00820 201 23 0-1000-01255 402 16
0-1000-00820 201 29 0-1000-01290 401 30
0-1000-00820 206 03 0-1000-01460 115 25
0-1000-00820 206 10 0-1000-31025 101 08
0-1000-00820 206 17 0-1000-31030 101 03
0-1000-00820 311 13 0-1000-31030 105 13
0-1000-00820 401 27 0-1000-31050 105 05
0-1000-00820 411 08 0-1000-31060 401 25
0-1000-00820 411 16 0-1000-31220 301 17
0-1000-00820 555 03 0-1000-31225 311 15

0-1000-00820 711 23 0-1000-31235 101 11
0-1000-00825 101 29 0-1000-31240 105 15
0-1000-00825 111 04 0-1000-31290 601 12
0-1000-00825 115 14 0-1000-31435 301 06
0-1000-00825 421 17 0-1000-31645 301 03
0-1000-00825 715 15 0-1002-01010 715 11
0-1000-00830 715 19 0-1020-30825 501 13
0-1000-00835 501 15 0-1020-31025 501 07
0-1000-01016 105 23 0-1050-00616 203 11
0-1000-01016 203 36 0-1050-00620 201 14

0-1000-01016 411 20 0-1090-00512 203 03
0-1000-01020 101 37 0-1090-00516 203 19
0-1000-01020 121 14 0-1090-00612 203 06
0-1000-01020 201 03 0-1090-00612 203 09
0-1000-01020 201 07 0-1090-01020 204 07
0-1000-01020 202 07 0-1100-00410 121 06
0-1000-01020 202 11 0-1100-00410 711 21
0-1000-01020 203 21 0-1100-00410 713 06
0-1000-01020 203 28 0-1100-00513 411 15
0-1000-01020 203 32 0-1100-00615 121 13

9-2



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-1100-00615 202 16 0-1100-01025 203 22
0-1100-00615 204 10 0-1100-01025 203 29
0-1100-00615 205 11 0-1100-01025 203 33
0-1100-00615 421 08 0-1100-01025 203 37
0-1100-00615 421 29 0-1100-01025 205 14
0-1100-00615 711 33 0-1100-01025 206 23
0-1100-00615 713 17 0-1100-01025 206 27
0-1100-00820 101 18 0-1100-01025 211 03
0-1100-00820 101 26 0-1100-01025 401 14
0-1100-00820 101 30 0-1100-01025 402 12

0-1100-00820 101 39 0-1100-01025 402 24
0-1100-00820 111 05 0-1100-01025 402 29
0-1100-00820 111 19 0-1100-01025 402 34
0-1100-00820 115 17 0-1100-01025 411 03
0-1100-00820 115 24 0-1100-01025 411 21
0-1100-00820 201 19 0-1100-01025 551 17
0-1100-00820 201 24 0-1100-01025 711 04
0-1100-00820 201 30 0-1100-01230 101 13
0-1100-00820 203 15 0-1100-01230 101 45
0-1100-00820 204 03 0-1100-01230 105 29

0-1100-00820 206 04 0-1100-01230 203 25
0-1100-00820 206 09 0-1100-01230 211 07
0-1100-00820 206 13 0-1100-01230 211 11
0-1100-00820 206 18 0-1100-01230 301 18
0-1100-00820 311 14 0-1100-01230 311 16
0-1100-00820 401 29 0-1100-01230 401 18
0-1100-00820 411 09 0-1100-01230 401 21
0-1100-00820 411 17 0-1100-01230 402 19
0-1100-00820 421 20 0-1100-01230 601 14
0-1100-00820 501 18 0-1100-01640 301 04

0-1100-00820 504 03 0-1100-02051 401 09
0-1100-00820 551 06 0-1100-03075 301 20
0-1100-00820 555 04 0-1100-03075 321 13
0-1100-00820 711 24 0-1100-31025 105 07
0-1100-00820 713 21 0-1100-31230 105 16
0-1100-00820 715 16 0-1100-31435 301 07
0-1100-00820 715 20 0-1110-01020 715 07
0-1100-01025 101 06 0-1110-01020 715 13
0-1100-01025 101 09 0-1120-00510 205 05
0-1100-01025 105 14 0-1120-00510 205 08

0-1100-01025 105 25 0-1120-00616 201 15
0-1100-01025 115 05 0-1120-00616 202 17
0-1100-01025 115 09 0-1120-00616 205 12
0-1100-01025 121 15 0-1120-00616 421 09
0-1100-01025 201 04 0-1120-00616 421 16
0-1100-01025 201 08 0-1120-00616 421 30
0-1100-01025 201 12 0-1120-00616 713 18
0-1100-01025 202 04 0-1120-00816 101 19
0-1100-01025 202 08 0-1120-00816 101 24
0-1100-01025 202 12 0-1120-00816 101 31

9-3



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-1120-00816 101 40 0-1120-01432 115 19
0-1120-00816 111 06 0-1120-01432 115 26
0-1120-00816 111 16 0-1120-01432 202 21
0-1120-00816 111 20 0-1120-01432 601 08
0-1120-00816 201 20 0-1130-00408 711 22
0-1120-00816 201 25 0-1160-00823 206 05
0-1120-00816 201 31 0-1160-00823 206 19
0-1120-00816 203 16 0-1200-00605 421 11
0-1120-00816 204 04 0-1200-00605 421 15
0-1120-00816 206 11 0-1200-00605 711 32

0-1120-00816 411 10 0-1200-00805 713 20
0-1120-00816 411 18 0-1200-00806 101 25
0-1120-00816 421 18 0-1200-00806 111 15
0-1120-00816 421 25 0-1200-00806 115 16
0-1120-00816 501 16 0-1200-00806 115 23
0-1120-00816 504 04 0-1200-00806 203 14
0-1120-00816 555 05 0-1200-00806 206 08
0-1120-00816 711 10 0-1200-00806 206 12
0-1120-00816 715 17 0-1200-00806 401 28
0-1120-00816 715 21 0-1200-00806 421 19

0-1120-01020 101 04 0-1200-00806 501 17
0-1120-01020 105 26 0-1200-00806 711 09
0-1120-01020 121 16 0-1200-01008 101 05
0-1120-01020 201 05 0-1200-01008 101 38
0-1120-01020 201 09 0-1200-01008 105 27
0-1120-01020 201 13 0-1200-01008 115 04
0-1120-01020 202 05 0-1200-01008 401 13
0-1120-01020 202 09 0-1200-01008 401 26
0-1120-01020 202 13 0-1200-01008 402 23
0-1120-01020 203 23 0-1200-01008 402 28

0-1120-01020 203 30 0-1200-01008 711 03
0-1120-01020 203 34 0-1200-01008 715 06
0-1120-01020 203 38 0-1200-01210 101 12
0-1120-01020 205 15 0-1200-01210 101 44
0-1120-01020 206 24 0-1200-01210 401 20
0-1120-01020 211 04 0-1200-01210 401 31
0-1120-01020 402 13 0-1200-01210 402 18
0-1120-01020 411 04 0-1200-01210 601 13
0-1120-01020 411 22 0-1200-01411 115 18
0-1120-01020 551 18 0-1200-31008 105 06

0-1120-01020 711 05 0-1200-31008 115 08
0-1120-01223 101 14 0-1200-33024 301 19
0-1120-01223 101 43 0-1200-33024 321 12
0-1120-01223 105 17 0-1201-01008 402 27
0-1120-01223 105 30 0-1201-01210 401 17
0-1120-01223 203 26 0-1220-00805 421 23
0-1120-01223 211 08 0-1220-01006 401 03
0-1120-01223 211 12 0-1220-01006 402 35
0-1120-01223 401 23 0-1220-01006 421 04
0-1120-01223 402 17 0-1220-01006 715 12

9-4



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-1220-01408 115 27 0-2210-00470 501 08
0-1220-01408 601 07 0-2221-00460 502 01
0-1242-01200 401 22 0-2230-00295 504 05
0-1242-02000 401 08 0-2230-00347 505 07
0-1260-00404 713 23 0-2230-00383 505 08
0-1260-00505 203 04 0-2230-00427 505 11
0-1260-00505 203 20 0-2230-00463 505 12
0-1260-00606 203 12 0-2230-01027 505 15
0-1260-00606 711 14 0-2230-01095 505 16
0-1260-00606 713 13 0-2231-00200 504 09

0-1260-00606 713 19 0-2231-00205 504 06
0-1260-00606 713 25 0-2231-00245 504 12
0-1260-00808 711 11 0-2401-00625 503 02
0-1260-00808 711 16 0-2401-00630 503 01
0-1260-00808 713 03 0-2420-00460 502 07
0-1300-00410 121 05 0-2420-00690 505 01
0-1300-00416 713 05 0-2430-00235 504 07
0-1300-00512 411 14 0-2430-00253 504 10
0-1300-00612 204 09 0-2430-00270 504 08
0-1300-00616 713 29 0-2431-00200 504 11

0-1305-00420 701 04 0-2700-00012 121 08
0-1305-00420 701 06 0-2700-00012 121 21
0-1310-00870 202 24 0-2700-10038 501 03
0-1320-00616 701 02 0-2700-10056 111 22
0-1350-00830 321 09 0-2700-10075 111 11
0-2000-03130 301 10 0-2700-10095 111 10
0-2000-03130 311 06 0-2710-00056 101 34
0-2000-03130 501 12 0-2720-01206 421 27
0-2000-03135 501 06 0-2720-01206 711 31
0-2000-03145 321 10 0-2720-02506 711 31

0-2000-03170 311 12 0-2750-00000 711 34
0-2010-02411 504 14 0-2800-00202 121 22
0-2010-02411 504 15 0-2800-00202 503 10
0-2010-02411 504 17 0-2800-00202 711 36
0-2010-02414 505 10 0-2800-00383 121 22
0-2010-02418 121 10 0-2800-00383 503 10
0-2010-02418 503 08 0-2800-00383 711 36
0-2010-02418 505 14 0-2810-06015 206 16
0-2040-02217 501 20 0-2820-01200 206 25
0-2040-02217 501 21 0-2820-01200 701 11

0-2040-02520 501 10 0-2830-01520 711 35
0-2040-02520 502 02 0-2830-02420 711 35
0-2040-02520 502 09 0-2830-02920 711 35
0-2040-03024 505 03 0-2840-02013 503 09
0-2040-03030 503 05 0-2840-02020 503 09
0-2100-01070 501 01 0-3000-01014 402 20
0-2150-01035 121 07 0-3000-01041 402 21
0-2172-01000 121 17 0-3010-01258 401 15
0-2172-01010 121 18 0-3100-11000 402 22
0-2210-00375 501 19 0-3100-11200 401 19

9-5



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-3101-11200 401 16 0-4370-01010 505 21
0-3111-11000 402 26 0-4380-00202 121 19
0-3130-01060 402 25 0-4380-01010 501 04
0-3200-00825 421 24 0-4410-00202 504 16
0-3220-00422 202 22 0-4460-00606 505 05
0-3220-02516 421 26 0-4470-00402 502 06
0-3220-05970 601 24 0-5000-00750 715 01
0-3260-00663 402 08 0-5010-00000 715 02
0-3300-01218 402 06 0-5011-00000 715 03
0-3300-01225 401 05 0-5050-00015 701 07

0-3300-01635 301 14 0-5051-00000 701 07
0-3310-02572 311 04 0-5060-00015 713 27
0-3310-02575 321 06 0-5120-02400 711 07
0-3400-00000 321 14 0-5310-02024 711 27
0-3400-00100 601 11 0-5320-30024 711 28
0-3400-00170 601 21 0-5400-00000 701 09
0-3500-01010 402 31 0-5500-02400 713 10
0-3500-01020 402 30 0-5520-02400 713 11
0-4000-00400 551 15 0-5530-02440 713 08
0-4010-00200 311 11 0-5540-12400 715 14

0-4121-01706 505 03 0-5600-02400 711 08
0-4121-02106 503 05 0-5620-00000 111 03
0-4210-00404 502 08 0-6000-06009 321 05
0-4210-00603 505 09 0-6000-06207 311 03
0-4210-00604 505 13 0-6002-30207 301 11
0-4210-00606 505 04 0-6100-00206 402 14
0-4210-00610 505 17 0-6102-00204 402 09
0-4210-01010 505 18 0-6110-00205 401 06
0-4211-00202 504 14 0-7000-00603 801 10
0-4211-00202 504 17 0-7000-10603 811 10

0-4211-00303 505 10 0-7010-00603 801 11
0-4211-00406 503 08 0-7110-00000 801 08
0-4212-00606 505 06 0-7110-00000 811 08
0-4220-01010 501 02 0-7120-00602 801 06
0-4300-00202 504 13 0-7120-00602 811 06
0-4300-00404 501 09 0-7130-03300 801 26
0-4300-00604 502 03 0-7130-13300 811 24
0-4300-00606 503 07 0-7200-00000 801 20
0-4300-00606 505 02 0-7200-10000 811 19
0-4301-00604 502 05 0-7210-01000 801 18

0-4310-00303 501 22 0-7210-02000 801 19
0-4310-00606 503 06 0-7210-03000 801 17
0-4320-00202 504 15 0-7210-11000 811 17
0-4320-00404 505 14 0-7210-12000 811 18
0-4321-01203 501 21 0-7210-13000 811 16
0-4321-01404 502 02 0-7220-00000 801 16
0-4321-01404 502 09 0-7220-10000 811 15
0-4326-01203 501 20 1-10330-1160 301 16
0-4326-01404 501 10 1-11110-1110 101 10
0-4360-01010 505 19 1-11130-1110 115 01

9-6



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
1-11130-1140 115 02 1-12210-1460 711 17
1-11130-1150 115 11 1-12210-1470 711 18
1-11130-1160 115 12 1-12210-1480 711 19
1-11130-1160 115 21 1-12210-1490 711 25
1-11130-1180 115 13 1-12210-1610 713 14
1-11160-1120 105 09 1-12320-2110 301 05
1-11160-1120 105 11 1-12330-0011 301 08
1-11210-1140 701 10 1-12330-1111 301 08
1-11330-0020 301 12 1-12330-1120 301 09
1-11330-0020 311 07 1-12330-1150 301 13

1-11330-1230 301 23 1-12330-1210 301 21
1-11350-0020 321 07 1-12330-1220 301 22
1-11350-1120 321 04 1-12330-1241 301 15
1-11350-1130 321 08 1-12340-0020 311 01
1-11410-1210 411 06 1-12340-1140 311 10
1-11510-1210 202 14 1-12340-2110 311 01
1-11520-1220 205 16 1-12340-2120 311 02
1-11660-0020 551 12 1-12350-0010 321 03
1-11660-1120 551 03 1-12350-1110 321 03
1-11660-1140 551 07 1-12420-1111 401 01

1-11660-1150 551 08 1-12420-1120 401 02
1-11660-1160 551 11 1-12420-1131 401 04
1-11660-1170 551 10 1-12420-1140 401 07
1-11660-1180 551 12 1-12420-1150 401 10
1-11660-1190 551 13 1-12420-1160 401 11
1-11660-1210 551 14 1-12420-1250 402 02
1-11660-1220 551 09 1-12420-1270 402 05
1-11660-1230 551 02 1-12420-1280 402 10
1-11710-1150 601 05 1-12520-1321 206 02
1-12020-1010 801 28 1-12630-0012 301 02

1-12020-1030 801 03 1-12640-0010 601 20
1-12020-1040 801 13 1-12670-1410 501 05
1-12020-1050 801 14 1-12710-1110 601 01
1-12020-1060 801 23 1-12710-1120 601 02
1-12020-1070 801 24 1-12710-1130 601 03
1-12020-1081 801 25 1-12710-1140 601 04
1-12020-1090 801 01 1-12710-1170 601 06
1-12020-1120 801 05 1-12710-1320 601 22
1-12020-1130 801 04 1-12710-1330 601 23
1-12020-1140 801 07 1-12710-1360 601 09

1-12020-1150 801 09 1-12710-1400 601 15
1-12020-1160 801 15 1-12710-1410 601 16
1-12020-1160 801 21 1-12710-1420 601 18
1-12020-1170 801 27 1-12710-1430 601 19
1-12020-1180 801 12 1-12710-1440 601 15
1-12020-1190 801 02 1-12710-1460 601 17
1-12020-1210 811 11 1-13150-1120 121 20
1-12020-1310 811 02 1-13210-1311 715 09
1-12210-1140 701 13 1-16110-1130 551 04
1-12210-1440 715 04 1-16210-1600 713 26

9-7



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
1-16210-1690 713 28 1-30120-1170 701 16
1-17140-1211 101 20 1-30160-1110 105 08
1-18210-1521 711 13 1-30210-0010 711 06
1-18540-0010 206 06 1-30210-1150 713 02
1-18620-0013 501 14 1-30210-1520 715 08
1-23420-1310 401 24 1-30210-2120 701 05
1-23670-1420 501 11 1-30350-1210 321 02
1-25340-1130 311 05 1-30410-1191 421 21
1-25420-1270 402 03 1-30510-2210 202 10
1-25420-1290 402 07 1-30530-1130 211 01

1-25420-1311 402 15 1-30610-0020 105 03
1-25540-0020 206 14 1-31150-1150 121 09
1-28210-1520 711 15 1-31210-1110 204 08
1-29150-0012 121 01 1-31620-0030 421 01
1-29150-1112 121 01 1-31620-1510 421 01
1-29210-1150 701 12 1-31620-1520 421 02
1-29210-1180 121 04 1-31620-1530 421 03
1-29210-1180 711 29 1-31620-1540 421 05
1-29210-1230 711 06 1-31620-1550 421 12
1-29210-1310 711 12 1-31620-1590 421 06

1-29210-1341 715 10 1-31620-1610 421 13
1-29210-1420 715 18 1-31650-0010 502 04
1-29210-1520 713 15 1-31650-0010 555 01
1-29210-1530 713 09 1-31650-1110 555 01
1-29210-1550 711 26 1-31650-1120 555 02
1-29210-1570 711 30 1-32210-1510 713 07
1-29410-0050 411 11 1-32710-1650 202 19
1-29510-1311 202 23 1-36420-1170 421 22
1-29520-1420 201 02 1-38710-1630 202 20
1-29520-1430 201 06 1-39210-1350 701 15

1-29520-1440 205 02 1-39210-1360 713 04
1-29520-1460 203 17 1-41010-1210 811 26
1-29520-1470 201 28 1-41010-1230 811 13
1-29520-1480 201 27 1-41010-1240 811 09
1-29520-1490 201 26 1-41010-1250 811 03
1-29520-1520 205 06 1-41010-1260 811 04
1-29520-1521 203 02 1-41010-1270 811 07
1-29520-1540 202 01 1-41010-1280 811 01
1-29520-1550 201 10 1-41010-1290 811 23
1-29520-1580 204 01 1-41010-1300 811 05

1-29520-1670 204 05 1-41010-1310 811 12
1-29530-1110 211 09 1-41010-1320 811 22
1-29530-1120 211 05 1-41010-1330 811 21
1-29540-1510 206 07 1-41010-1350 811 14
1-29540-1610 206 21 1-41010-1350 811 20
1-29540-1620 206 20 1-41010-1360 811 25
1-29660-0011 551 01 1-41520-1350 203 10
1-29660-1111 551 01 1-41520-1360 203 08
1-29670-1110 505 20 1-41520-1370 203 13
1-29710-1310 601 10 1-41520-1380 203 05

9-8



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
1-41520-1380 205 09 1-50210-1210 701 08
1-41520-1670 203 07 1-50210-1410 711 01
1-41520-1820 202 02 1-50210-1420 711 02
1-41520-1850 205 18 1-50210-1430 715 05
1-41520-1860 203 18 1-50210-1510 713 12
1-41520-1860 205 03 1-50210-1720 701 14
1-43210-1520 713 24 1-50310-1110 301 01
1-45340-1180 311 08 1-50350-1140 321 11
1-45350-1190 311 09 1-50350-1210 321 01
1-46210-1520 713 22 1-50410-2120 411 05

1-46210-1570 713 01 1-50410-2310 411 07
1-46620-0010 504 01 1-50410-2510 411 12
1-48150-1130 121 11 1-50410-2520 411 13
1-50100-2000 101 01 1-50410-2550 411 19
1-50110-2110 101 02 1-50420-1210 402 01
1-50110-2120 101 07 1-50420-1220 402 04
1-50120-0020 111 01 1-50510-2110 201 01
1-50120-2120 111 01 1-50520-0020 203 01
1-50120-2220 111 02 1-50520-0030 205 01
1-50120-2310 111 07 1-50520-2150 203 01

1-50120-2320 111 08 1-50520-2210 203 27
1-50120-2330 111 09 1-50520-2220 203 31
1-50120-2350 111 12 1-50520-2240 203 35
1-50120-2360 111 21 1-50520-2310 206 01
1-50120-2410 111 13 1-50520-2320 206 15
1-50120-2420 111 14 1-50520-2410 205 01
1-50120-2430 111 17 1-50520-2640 204 06
1-50130-1130 115 10 1-50520-2710 202 06
1-50130-2120 115 06 1-50520-2810 105 18
1-50130-2140 115 07 1-50520-2820 105 19

1-50130-2150 115 20 1-50520-2830 105 20
1-50140-0020 101 15 1-50520-2840 105 21
1-50140-2180 101 16 1-50610-0010 105 01
1-50140-2210 201 16 1-50670-2110 503 03
1-50140-2220 201 17 1-50670-2120 503 04
1-50140-2230 201 21 1-50670-2510 505 22
1-50140-2240 201 22 1-50670-2520 505 23
1-50140-2250 101 21 1-50710-1640 202 18
1-50140-2260 101 22 1-51150-1130 121 02
1-50140-2270 101 27 1-51150-1140 121 03

1-50140-2280 101 28 1-51150-1180 121 03
1-50140-2310 101 32 1-51410-1130 411 01
1-50140-2320 101 33 1-51610-1110 105 02
1-50140-2330 101 35 1-51610-1120 105 04
1-50140-2340 101 36 1-55210-3920 715 22
1-50140-2350 101 41 1-55520-1480 205 17
1-50160-1130 105 10 1-57010-3180 801 22
1-50160-1150 105 12
1-50210-1110 701 01
1-50210-1120 701 03

9-9



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

RUBBER CRAWLER CARRIER ＭＳＴ－６００ＶＤ PARTS LIST 

 

Document No.PE10600VD2-01 

First edition: November 5, 2011 

 

 

Issued by   Morooka Co., Ltd. 

358 Shoubeisindencho, Ryugasaki, 

Ibaraki 301-0034, 

Japan 

 

No part of this manual can be reproduced in any from without permission 


	部MST-600VD2英文0A表紙①11.11.05
	部MST-600VD2英文0B前書①11.11.05
	部MST-600VD2英文0目次①11.11.05
	部MST-600VD2英文1明細①11.11.05
	部MST-600VD2英文9索引①11.10.31
	部MST-600VD2英文Z奥付①11.11.05



